



# FUTURE LABS, LLC

Highway Safety Product Testing

[www.FutureLabsLLC.com](http://www.FutureLabsLLC.com)

124 Lone Wolf Drive • Madison, MS 39110

601.855.7407

## Certificate of Analysis

**DATE:** June 20, 2012

**REPORT:** The following report covers Pull Off Strength (on Asphalt) of the Product listed per ASTM D4541-09e1. Stand Test Method for Pull-Off Strength of Coatings Using Portable Adhesion Testers

**PRODUCT:** Pattern Paving Products STREETCOAT.

**SAMPLE:** A gallon sample of the Product was received from Mr. Gerry Oliver of Pattern Paving Products on 6-15-11.

Test Samples were prepared by making 40 mil wet draw-downs of the Product on the top side of Marshall test samples for adhesion tests on Fresh Asphalt substrates. The Marshall samples were cut and the Product was applied at 40 mils wet to the cut side to simulate adhesion to worn / polished asphalt.

The product was allowed to cure for 7 days at room temperature before the test area was prepared by cutting the perimeter and adhering 20 mm aluminum testing jigs with epoxy. The epoxy was allowed to cure overnight before testing.

### TESTING RESULTS:

	SUBSTRATE	
	FRESH Asphalt	POLISHED Asphalt
Average of 3 tests	255 psi	486 psi

**Evaluated By:**

**David S. Entekin, Tech. Dir.**  
StreetCoat Portable Adhesion 2012.doc



**Date:** 6/20/12

**Notary Public:** Trent Nelson